Georgetown Water Department: Comprehensive Water

- s :
A -COM System Evaluation Report — Final Report November 2013

Georgetdwn Water Department

COMPREHENSIVE WATER SYSTEM
EVALUATION REPORT

FINAL REPORT




Georgetown Water Department: Comprehensive Water

A=ZCOM November 2013

Georgetown Water Department

COMPREHENSIVE WATER SYSTEM
EVALUATION REPORT

FINAL REPORT




A =COM AECOM 781-246-5200 tel
701Egdewater Drive 781-224-6546 fax
Wakefield, MA 01880

WwWww.aecorn.com

November 20, 2013

Mr. Louis V. Mammolette, P.E., General Manager
Georgetown Water Department

1 Moulton Street

Georgetown, MA 01833

Subject: LETTER OF TRANSMITTAL
Comprehensive Water System Evaluation Final Report

Dear Mr. Mammolette:
[...]
within the system that are brought on by dead ends and water age.

2.1.4 Recommendations

Many suggestions for solving the water quality issues were made in the December 2010 report. Table 2-
1, below, is from that report which details the suggestions, priority for completion, and cost estimates.
The cost estimates were generated at the time the report was submitted (2010) and would need to be

adjusted.



It should be noted that all the improvements listed under the “Water Distribution” section of Table 2-1
are water main replacements except for the entries “Andover Street — Clean Main” and “North Street —
Clean Main.” Those two entries are suggesting that the water mains be cleaned to remove any build up
within the pipe (the report suggests biofilm). The entries within this section that are shaded in grey are
recommended water main replacements; the first five being necessary to meet 1SO fire flow demands,
while the last seven entries are water main replacements necessary to correct residential fire flow

deficiencies.

At this time, we believe that the replacement of water mains should be given a low priority in terms of
near-future capital improvements. We have not seen any information that shows that Georgetown is
experiencing a high level of water main breaks, and most of the available fire flow measurements were

approximately 2,000 gpm or greater.



Table 2-1: Water Quality Improvements & Cost Estimates (Water System Study and improvement Plan 2010).

Item Priority Budget
High | Medium | Low | Amount
Water Treatment
Modify Chemical feed Systems X $75,000
Construct Aeration system, clearwell/backwash supply storage X $975 000
tank and pumping system ’
Filter Sand Blasting and repainting X $80,000
Filter Media Replacement X $160,000
Chloramine Chemical Feed System X $85,000
Additional Filtration Vessel X $400,000
Total $1,775,000
Distribution Storage
Mixing System in Concrete Tank No. 2 X $75,000
Construct Pump Storage reservoir on Long Hill Site X $2,565,000
Repair and Repaint Elevated Tank X $350,000
Total $2,990,000
Water Distribution
Canterbury Dr. at Andover Street — 300 FT X $49,500
East Main Street — Elm Street to North Street — 2,300 FT X $379,500
East Main Street — Elm Street to existing 12” — 2,600 FT X $429,000
Tenney Street — East Main Street to existing 12” — 3,000 FT X $495,000
North Street — Main Street to Mill Street — 3,200 FT X $528,000
Andover Street — Clean Main X $48,000
North Street — Clean Main X $41,600
Jewett Street — Thurlow to Rt 95 X $363,000
East Street — 1,600 X $240,000
Central Street — 2,800 X $420,000
Andover Street — 2,300 X $345,000
Spofford Street — 200 X $30,000
Hardy Terrace — 1,100 X $165,000
Thurlow Street — 2,600 X $390,000
Total $3,923,600

2.2 Technical Memorandum, Addition of Clearwell and Pump Station

(November 2011)

This memorandum was prepared by AECOM for Georgetown and investigated the addition of a finished

water storage tank (clearwell) and pumping station at the existing WTP. These facilities were highly

recommended in the December 2010 report. The clearwell would hold water as it exited the filtration

process. Benefits of adding a clearwell pertaining to distribution storage are as follows.

2-5




e Operational flexibility to take the WTP offline for a period of time with the distribution system

supplied from the clearwell,
e Consistent flow, pressure, and chlorine residual to the distribution system,

e Additional chlorine contact time should the wells ever be reclassified as under the influence of

surface water,
e A method of volatilizing hydrogen sulfide prior to the distribution system, and

The memorandum also highlighted benefits of adding a clearwell with regards to backwash storage,

which are presented below.

e Eliminate the pressure swings, filter surges, and flow direction changes experienced in the

distribution system during a backwash, and

e Eliminate the distribution supply reduction that occurs during a backwash as stored water can

still be pumped into the distribution system during a backwash using the distribution pumps.

The suggested clearwell would be made of pre-cast concrete, due to its low maintenance and the ability
to bury a portion of it if necessary. 1t would be sized to hold 500,000 gallons, based on the requirements
of 100,000 gallons for backwash storage and 375,000 gallons for distribution storage. Based on

discussions with tank manufacturers, a 500,000 gallon tank is the most economical size.

The addition of the clearwell and pumping station would decouple the WTP from the distribution
system, avoiding pressure drops and transient flow conditions created during backwash events. The
backwash events would follow the same procedure currently used (filtered water from online cells
washes one cell that is being backwashed), but the clearwell would be able to supply additional water as
needed. Also, should the clearwell need to be taken offline, the WTP operation would not be adversely

impacted. The table below shows tank options considered by AECOM.

2-6



Table 2-2: Alternate Tank Options (2011)

Tank Supplier Volume (gal) | Diameter (ft) | SWD (ft) | Approximate Cost
Pre-Cast Concrete Natgun 500,000 58.5 25 $555,000
‘Welded Steel cBl 517,000 469 40 $500,000
Bolted Steel | AquaStore | 504,000 56 285 ~ $410,000

The proposed pump station that would accompany the clearwell would be able to meet the demands

associated with backwashing one filter cell as well as distribution demands. Pump information is

provided below.

Table 2-3: Proposed Pump Information (2011)

Pump No. Type Flow Head Motor
Distribution 2 (duty/standby)| Double Suction 1,175 gpm 230 ft 100 HP
Backwash 1 (no standby) | Double Suction | 1,050 gpm 230 ft* 100 HP*

To summarize, recommendations made by this report included:

e Construct a 500,000 gallon pre-cast concrete clearwell at the WTP (tank alternatives and

specifications provided in Table 2-2)

e Construct a pumping station to accompany the clearwell (pump specifications provided in Table

2-3)

2.3 Technical Memorandum, Jar Testing (March 2012)

At the request of the Georgetown Water Department, AECOM performed four jar tests on the influent

water to determine the following:

e Can sodium hypochlorite be used to reduce current potassium permanganate dosing costs and

oxidize iron and manganese?

2-7




o Ifso, what would be the parameters to provide successful treatment?

e Would a coagulant or polymer aid in the removal process of iron and manganese through
filtration?
o If so, what would be the dosing conditions?
e Can the pH be raised in one step (i.e. prior to the filters) instead of a two-step process of prior to

the filter and after the filter?

The jar test showed that sodium hypochlorite could be used to oxidize iron to a filterable state, but,
under the given detention time constraints, could not oxidize manganese effectively. It was
recommended that 60 seconds be allowed for iron oxidation with chlorine before potassium
permanganate addition. By using sodium hypochlorite prior to the addition of potassium
permanganate, potassium permanganate demand is reduced. It also increases the flexibility in the
potassium permanganate dosing. This reduces the annual chemical costs. AECOM did warn that a
residual of 0.2 mg Cl,/L or higher as free should be maintained through the filter to keep it in an active
state. High concentrations of manganese can interfere with the DPD testing method, and the operator

should check residual chlorine periodically using other testing methods, like titration.

Coagulant and polymer testing suggested that a nonionic polymer alone performed the best, buta
scaled version of the filters was not available to test the effect of adding polymer to the filters. AECOM
recommended obtaining a small scale unit to test this. AECOM cautioned that the run times of the

filters could be significantly reduced if polymer is added.

Testing of the influent water at a high pH (7.5-8.0) was not performed in the jar tests. Literature
suggests that most of the physical processes involved in the jar tests would be improved with a slight
increase in the pH from 7.0 to 7.5, which allows for a one time addition of caustic instead of incremental

dosing. AECOM recommended testing with a small filter column to further asses this topic.

2-8



In summary, the jar testing led to the following results and recommendations:

e Continue to use sodium hypochlorite to oxidize iron to a filterable state, but locate the injection
point further upstream of the plant to provide more oxidation detention time

e Nonionic polymer could be used to help remove Fe and Mn

e Literature suggests most physical processes would be improved if pH increased from 7.0to 7.5
(however, when using continuous regeneration of greensand with permanganate, and when
removal of iron is a primary objective (both of which apply to Georgetown), the filter

manufacturer recommends a pH of 6.8-7.0 ahead of filtration).

2.4 Technical Memorandum, Distribution System Water Quality (May 2012)
This technical memorandum, prepared by AECOM, investigated distribution system water quality based
on data provided by the Town and some studies performed by AECOM. The memorandum noted that
the blended raw water concentrations of iron, manganese, and color were high for greensand filtration
technology (4.4 mg/L, 0.94 mg/L, and 81 CU respectively). The studies found that Cell No. 3 on Filter
Train No. 2 was releasing iron and manganese concentrations that exceeded the secondary maximum
contaminant level (SMCL) during backwashing. The filter cell issue was being investigated by the Town

and the filter manufacturer.

A corrosivity model was run and determined that the water has a negative Langlier saturation Index
(LS1), which means it has corrosive tendencies. To control this by adjusting pH only, the Town should

strive to achieve a finished water pH of approximately 7.5 s.u.

Based on the concentrations of chlorine in the distribution system storage tanks following the increase

of chlorine applied at the water treatment plant (WTP), it appeared as though the concentration in the

2-9



concrete tanks increased very little (no more than 0.1 mg/L). This suggests that the concrete tanks are

not receiving or distributing much water, likely caused by their size, location, and lack of mixing.

Raw water was tested by two separate labs for total organic carbon (TOC), which can consume chlorine
residual. Both laboratories gave very different results, but the more likely of the two was a laboratory
from Rhode Island, who's report stated that the TOC level was between 1-2 mg/L. These levels will lead

to some chlorine residual consumption.

In this memo, AECOM made the following recommendations designed to solve the problems noted.

e Construct a clearwell
o This would provide clean filter backwash water and provide additional chlorine contact
time
o This would eliminate pressure swings and transient flow conditions experienced during
backwashing
o This would also serve as a location for the addition of sodium hypochlorite after the
initial demand has occurred
e Install a control valve at the elevated storage tank or remove elevated storage tank (system
hydraulics permitting)
o Would allow for more water change-over in the concrete tanks
e Addition of in-tank mixers would be beneficial for water turn over
e Construct a new sodium hypochlorite chemical injection vault on the raw water line between

the wells and WTP
o As mentioned in the jar testing study, this modification will reduce the amount of

potassium permanganate needed for manganese oxidation

2-10



2.5 Technical Memorandum, Site Visit to Investigate WTP Issues (November

2012)

This memorandum addressed the site visit made to the Georgetown WTP and Marshall wellhouse on
Wednesday, November 21%, 2012. This site visit was made in response to difficulty operators were
reporting with greensand filter operating pressures and inability to optimize filtered water quality. The

following correspondence was provided to AECOM by Georgetown’s WTP chief operator:

Filters have been constantly reducing Fe/Mn concentrations to 0.02 mg/L prior to backwash, but

the filters have developed headloss more rapidly than in the past. The operators feel that the

filters are clogged somehow.

e Post-filtration chlorine residual is typically 0.15-0.2 mg/L free CI2.

e Raw water temperature now is 14 C and usually runs between 14 and 15 C consistently.

e Best KMnO,dose is at 4.5 mg/l but when raised to 4.75 mg/I, saw a slight improvement in
filtered water turbidity. Reluctant to go too much higher due to pink water carryover concern.

e Filters contain 10-inches of anthracite and 24-inches of greensand.

e Recent filters evaluations (Spring 2011) have shown that the greensand media is in good shape.

There is no data on the condition of the anthracite. They do not use Greensand Plus.

The chief operator explained that historically, over 2 years ago, operators could run the filters until the
differential pressure (DP) reached 5.5 psi or higher. Recently, they have discovered that at 4 psi, they
start to see yellow water and higher turbidity in the filtered water. This is thought to be principally iron
breakthrough. Also, when operating at pressure up to 4 psi, the backwash process negatively impacts

the treated water by allowing color and high turbidity into the system.

This memorandum also noted that every time a wash is initiated, regardless of the initial conditions, a

sharp spike in differential pressure (DP) occurs when transitioning into the high rate wash. It was

2-11



observed, during backwashing on Nov 21, that this DP in the main header rose from 1.5 psi to 4 psi over
2 seconds, then dropped back down to 1.5 psi. This is the likely effect of a fast acting backwash water
(BWW) inlet valve for the filter in wash mode. It is thought that this “pulses” the filter and releases

material off of the media grains and into the finished water.

The memorandum stated that the system is suffering from a combination of hydraulic problems (release
of low quality water into the system during backwashing), lack of flexibility in chemical treatments, and
an apparent organic complexing of iron and manganese. Tonka (the filter manufacturer) has previously
suggested that iron is complexing with ammonia. Raw water ammonia and total organic carbon (TOC)

levels were noted as favorable for complexing to occur.

Complexing is the process where Iron ions react with aqueous ammonia to form “clumps” of red-brown
Fe(OH);. The AWWA Iron and Manganese Removal Handbook says oxidizing organically bound iron and
manganese may or may not be successful. A suggestion that a non-ionic or anionic polymer may help

agglomerate the organically bound particles was made at the time the memo was written.

To deal with ammonia in the raw water, oxidation through breakpoint chlorination was suggested.
However, it was mentioned that there would be high potential for disinfection by-product formation

due to the levels of TOC.

About two months prior to the visit, operators set the protocol for washing at a DP of 2.5 psi, which
maintained the ability to provide good water quality with regard to iron and manganese. This lead to
more frequent backwashing than they wanted. The following suggestions were made during the visit

and reiterated in the memorandum:

e Continue with the frequent washing

e Wash with more water

2-12



e Check depth of media, particularly anthracite

e Reduce feed pH. With continuous regeneration, should be feeding at 6.8-7.0. Tonka concurs.

e Use a two-point pH adjustment approach. If the operators could raise pH from low 6’s in raw to
about 6.8 pre-filtration, this would work for the filtration process, then raise it again from 6.8 to
7.2 or more for distribution. This would require a post-filtration chemical feed system to dose
caustic. There is space for this in the old lime area, but the metering pumps, day tanks, and the